This Owner's Manual is provided and hosted by Appliance Factory Parts.

\K Appliance Factory Parts

Experts in BBQ, Humidifier, & Appliance Parts
[J 1-800-955-7075

Sterling 586124
Owner's Manual

Shop genuine replacement parts for Sterling 586124

Find Your Sterling Grill Parts - Select From 509 Models



https://www.appliancefactoryparts.com
https://www.appliancefactoryparts.com
https://www.appliancefactoryparts.com/gasgrillparts/sterling/586124.html
https://www.appliancefactoryparts.com/gasgrillparts/sterling/

SINCE 1906

An{ﬁ@wm.@@mmw

585 KUMPF DRIVE LIMITED
WATERLOO, ONTARIO, CANADA

ASSEMBLY MANUAL & PARTS LIST MANUEL DE MONTAGE & LISTE DE PIECES

GRILLPRQ)
285164
STERLING 6

585164 GRILLPRQ
585964 286164
broil-mate STERLING
785964 586124
785164 586127
586164
iroil-mate
746164
786164
786167
GRiLLPRQ)
286184
STERLING 6
586184
hnoil-mate
746189
786184
786187
ASSEMBLY MANUAL & PARTS LIST MANUEL DE MONTAGE & LISTE DE PIECES
1-800-265-2150 info@omcbbqg.com

Rev. 2/20/08 Part # 11412268



7l







!

A b NN N R 0 (ke
i mll f |‘ I f.ﬂ'fW"lfr' A m|| [ 'mll | m'ﬁﬂ (2) ot h'u”'%‘.'ﬁ' i "mﬁ
AU e

5 |(4) ﬂ




o (foo

LP ONLY/SEULMENT




/.f
O
@ mwwﬁ

(aJY

[SE
o o

o0l

00
00
00
00

@




N

/
F ml“ i
1 |(2) i]“:m;mm

12\ &




13

14




15




PARTS LIST/LISTE DES PIECES

ITEM

18A

19A

20

21

22

23

24

25

26

PART #

22004-031A
22005-031A
22315-021
22315-422
22245-901
24005-324A
26005-324A
10081-GP60
10081-S60
10081-BM60
10571-6
$21234
$21233
22005-181
22209-904
22209-901
22005-996
22909-104
10342-246
10342-247
10342-E12
22204-024
22205-024
10342-E400
22225-014
10342-E401
22215-014
29004-034
29005-034
29005-037
29005-474
29005-477
28005-479
20805-457
20809-239
Y-11230
10114-K47
10111-K47
22002-966
22002-968
22001-704
22002-904
22004-434
22005-434
22005-474
22005-901
22009-901
21095-445

21095-475

DESCRIPTION

FIRE BOX ASS’Y-3 MAIN BURNER
FIRE BOX ASS’Y-4 MAIN BURNER
HOOD PANEL-PORC.
HOOD PANEL-REAR BURNER
GREASE SHIELD
LID ASS'Y
LID ASS'Y
GRILLPRO NAMEPLATE
STERLING NAMEPLATE
BROIL-MATE NAMEPLATE
HEAT INDICATOR
M5 HINGE PIN
COTTERPIN
COOKING GRID- CAST
FLAV-R-WAVE-S.S
FLAV-R-WAVE-PORC.
WARMING RACK-PORCELAIN COATED
BURNER ASS'Y-MAIN
IGNITER-ELECTRONIC-THREE LEAD
IGNITER-ELECTRONIC-FOUR LEAD
MAIN ELECTRODE-STEPPED
COLLECTOR BOX-REAR
COLLECTOR BOX-REAR
COLLECTOR BOX-BOTTOM-FRONT
COLLECTOR BOX-BOTTOM-FRONT
COLLECTOR BOX-TOP-FRONT
COLLECTOR BOX-TOP-FRONT
CONTROL ASSEMBLY - LP-4V
CONTROL ASSEMBLY - LP-5V
CONTROL ASSEMBLY - NG-5V
CONTROL ASSEMBLY - LP-6V
CONTROL ASSEMBLY - NG-6V
CONTROL ASSEMBLY - DUAL-6V
GAS TRAIN-REAR BURNER
SIDE BURNER GAS HOSE - LP
COTTERPIN
HOSE AND REGULATOR - LP
HOSE - NG
CONTROL KNOB
CONTROL KNOB - BLACK
CONTROL KNOB ASSEMBLY
BEZEL-STAMPED
CONTROL COVER-FOUR KNOB
CONTROL COVER-FIVE KNOB
CONTROL COVER-SIX KNOB
GREASE TRAY-FORMED
GREASE PAN-FORMED
LOWER BASE LP

LOWER BASE NG

DESCRIPTION

ASSEMBLAGE DU FOUR
ASSEMBLAGE DU FOUR
PANNEAU DU COUVERCLE - PORCELAINE
PANNEAU DU COUVERCLE - BRULEUR ARRIERE
ECRAN ANTI GRAISSE
ASSEMBLAGE DU COUVERCLE
ASSEMBLAGE DU COUVERCLE
PLAQUE D'IDENTIFICATION GRILLPRO
PLAQUE D'IDENTIFICATION STERLING
PLAQUE D'IDENTIFICATION BROIL-MATE
INDICATEUR DE CHALEUR
ATTACHE DE CHEVILLE
ATTACHE DE CHEVILLE
GRILLE DE CUISSON
VAPORISATEUR EN ACIER INOXYDABLE
VAPORISATEUR EN PORCELAINE
GRILLE DE RECHAUD - EMAILLEE EN PORCELAINE
ASSEMBLAGE DU BRULEUR PRINCIPAL
ALLUMEUR-ELECTRONIQUE - PRISE A3 FICHES
ALLUMEUR-ELECTRONIQUE - PRISE A4 FICHES
ELECTRODE
COLLECTEUR DE GAZ - ARRIERE
COLLECTEUR DE GAZ - ARRIERE
COLLECTEUR DE GAZ - AVANT/BAS
COLLECTEUR DE GAZ - AVANT/BAS
COLLECTEUR DE GAZ - AVANT/HAUT
COLLECTEUR DE GAZ - AVANT/HAUT
SOUPAPE (GAZ PROPANE)
SOUPAPE (GAZ PROPANE)
SOUPAPE (GAZ NATUREL)
SOUPAPE (GAZ PROPANE)
SOUPAPE (GAZ NATUREL)
SOUPAPE (DUAL)
TUBE DE BRULEUR ARRIERE
TUYAU DE GAZ POUR BRULEUR LATERAL
ATTACHE DE CHEVILLE
TUYAU ET REGULATEUR
TUYAU POUR GAZ NATUREL
BOUTON DE CONTROLE
BOUTON DE CONTROLE - NOIRE
ASSEMBLAGE BOUTON DE CONTROL
CADRAN POUR CONTROLE
PANNEAU DE CONTROLE
PANNEAU DE CONTROLE
PANNEAU DE CONTROLE
PLATEAU A GRAISSE MOULE
LECHEFRITE MOULEE
BASE DU CABINET LP

BASE DU CABINET GN

%,
2



PARTS LIST/LISTE DES PIECES

ITEM

27

28

29

30
31
32
33
34
35
36

37

38

39

40
41
42
43
44
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59

59A
60

61

62
63
64

65

PART #

22004-91
22005-91
21275-215A
21275-214A
21275-235A
21275-234A
21070-13
21071-13
21109-905
21305-925
21075-905
23401-434
23401-414
23030-205
23030-204
23101-115
23101-114
23101-155
23101-154
21009-905
22909-45
342-C539
24005-134
24009-936
Y-11231
Y-12223
Y-12222
5211258
Y-11560
Y-12855
S21124
Y-11567
Y-12857
Y-12646
32500179
§21255
Y-11598
225-C502
23909-20
10342-T10
23000-255
23000-254
23000-271
23000-274
C12505-4
10892-25
10892-24

21039-905

DESCRIPTION

HEAT SHIELD-THREE MAIN BURNER
HEAT SHIELD-FOUR MAIN BURNER
DOOR ASS'Y-B.C. RIGHT
DOOR ASS'Y-S.S. RIGHT
DOORASS'Y-B.C. LEFT
DOORASS'Y-S.S. LEFT
DOOR HANDLE BEZEL
DOOR HANDLE
CABINET SIDE PANEL
CABINET REAR PANEL
TOP MAGNET BRACKET
SHELF FRONT PANEL ASS'Y-L.H.
SHELF FRONT PANEL ASS'Y-R.H.
SHELF BRACKET-BC
SHELF BRACKET-SS
SIDE SHELF-R.HBC
SIDE SHELF-R.H S§S
SIDE SHELF-L.H\S.B BC
SIDE SHELF-L.H\S.B SS
TANK COLLAR CLAMP (LP ONLY)
INFRARED-REAR BURNER
ELECTRODE-REAR BURNER
HANDLE-LID
HANDLE RING
LID BUMPER
MAGNET SNAP IN
MAGNET
SCREW-#8-18X0.375/ M4 X 10
SCREW-1/4-20X1/2 TYPE C / M6 X 40
SCREW-1/4-20X3/8 TYPE C/ M6 X 10
SCREW-#8-24X1/2 / M4 X 13
M8 SHOULDER M6 TYPE D SCREW
SCREW-0.25X2-0.500 / M6 X 25
SCREW-#8X0.5 SHOULDER / M4 X 12
CARRIAGE BOLT #10-24X0.875 / M6 X 12
FLAT WASHER
BUTTERFLY NUT
GRATE-SIDE BURNER
SIDE BURNER
SIDE BURNER ELECTRODE WIRE
COVER S.BBC
COVER SB SS
BASE-SIDE BURNER
BASE-SIDE BURNER-SS
MATCH LIGHT STICK
LOCKING CASTERS
CASTER

CASTER BRACKET

DESCRIPTION

ECRAN THERMIQUE - 3 BRULEUR
ECRAN THERMIQUE - 4 BRULEUR
ASSEMBLAGE DE LA PORTE DE DROITE
ASSEMBLAGE DE LA PORTE DE DROITE
ASSEMBLAGE DE LA PORTE DE GAUCHE
ASSEMBLAGE DE LA PORTE DE GAUCHE
CADRAN POUR PORTE
POIGNEE DE PORTE
PANNEAU LATERAL DU CABINET
PANNEAU ARRIERE DU CABINET
SUPPORT AIMANTE SUPERIEUR
PANNEAUAVANT DE LATABLETTE LATERALE GAUCHE
PANNEAUAVANT DE LATABLETTE LATERALE DROITE
SUPPORT POUR ETAGERE-CN
SUPPORT POUR ETAGERE-SS
TABLETTE LATERAL DE DROITE-CN
TABLETTE LATERAL DE DROITE-SS
TABLETTE LATERAL DE GAUCHE-CN
TABLETTE LATERAL DE GAUCHE-SS
EQUERRE POUR BONBONNE (MODEL LP SEULMENT)
BRULEUR ARRIERE - INFRAROUGE
ELECTRODE - BRULEUR ARRIERE
POIGNEE DU COUVERCLE
CADRAN DE POIGNEE
AMORTISSEUR POUR COUVERCLE
AIMANT
AIMANT
VIS-#8-18X0.375/ M4 X 10
VIS-1/4-20X1/2 TYPE C/ M6 X 40
VIS-1/4-20X3/8 TYPE C/ M6 X 10
VIS-#8-24X1/2/ M4 X 13
M8 VIS EPAULEE M6 TYPE D VIS
VIS-0.25X2-0.500 / M6 X 25
VIS-#8X0.5 EPAULEE / M4 X 12
BOULON DE CARROSSERIE #10-24X0.875/ M6 X 12
RONDELLE
ECROU PAPILLON
GRILLE - BRULEUR LATERAL
BRULEUR LATERAL
BRULEUR LATERAL ELECTRODE
COUVERCLE DE BRULEUR LATERAL
COUVERCLE DE BRULEUR LATERAL-SS
BASE DU BRULEUR LATERAL
BASE DU BRULEUR LATERAL-SS
PORTE ALLUMETTE POUR ALLUMAGE MANUEL
ROULETTES A VERROUILLAGE
ROULETTE

EQUERRE POUR ROULETTE

1 1 1 1
1 1 1 1
1 1 1 1
1 1 1 1

1 1 1 1
1 1 1 1
1 1 1 1
1 1 1 1

68 68 68 68

22 22 22 22

1 1 1 1
1 1 1 1
1 1 1 1
1 1 1 1
1 1 1 1
1 1 1 1
1 1 1 1
1 1 1 1
1 1 1 1

68

22

68

22

68

22

68

22

68

22

68

22

68

22

68

22

68

22









